



CST

Report X-0911/3A

Centre for Sports Technology

TEST CERTIFICATE

THIS IS TO CERTIFY THAT THE PLAYGROUND SAFETY SURFACING

Square BloX

supplied by

JCH International

**has been tested in accordance with ASTM 1292 F 355
and gave the following result:**

NOMINAL THICKNESS

45mm

50mm

70mm

FALL HEIGHT

30°F 72°F 120°F

4ft 4ft 4ft

4ft 4ft 5ft

5ft 6ft 5ft


P.C. Keeley
Senior Consultant


G. Tipp LRSC FIM
Director

Date : 24th February 2004
Valid until 31st October 2007

(Based on date of test)

Unit 3 : Greenwich Centre Business Park
53 Norman Road
LONDON SE10 9QF
ENGLAND

Tel: +44 20 8293 6655
Fax: +44 20 8269 0440

e-mail londoncst@sol.com



2264



IMPORTANT: The performance of many sports and recreation surfacing products can be influenced by changes to their thickness, density and other properties and by the manner in which they are installed. Reference should always be made to the Laboratory Report relating to this Certificate, to ensure relevance to the intended situation. The Laboratory Report to which this Certificate relates is numbered:

X-0911/3A dated 24th February 2004

CST is a member of the International Association for Sports Surface Sciences (ISSS) and is the only U.K. laboratory formally accredited by the International Association of Athletic Federations (IAAF), the Fédération Internationale de Hockey (FIH), the International Tennis Federation (ITF) and the World Bowls Board (WBB) for the testing of products to their specifications